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WHAT IS EARTHING?

Earth is an electrical planet. It is charged with surface energy known as “’ground.”” When you
are in contact with the Earth, this natural electrical energy transfers to your body.

In simple terms, EARTH of grounding ourselves. It is a natural process consisting of being connected to the

Earth in order to “'n
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Many people notice that feel better

That’s because our immune system starts to function o

EARTHING naturally discharges electrical stress f generates significant health benefits.

Research has shown that the more time people spend Jy _ t with the Earth, the better that feel.
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saghkli ve giicli hissetmenizi saglar. Uyku kalitenizi artiran ve

enerjinizi yikselten tek yatak kumasidir.
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Uyku kalitenizi artirmamiza Canhligr artirir. Stres seviyelerini diisiiriir. Depresyonu ve Viicutta dengeli bir
yardima olur. yorgunlugu dnler. elekiriksel i ortam olusturur.
o I
Viicudun kendi kendini Kaha antibakteriyel Yikanabilir. Siiper iletken Cevre dostu. :
onarma ve iyilestirme ozellikler. ozellikler. o, £
mekanizmasim destekler. ;- A :
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TOPRAKLAMA NEDIR?

Dinya elektriksel bir gezegendir. Yiizey enerjisi olarak bilinen "yer" ile yisklenmistir.
Diinya ile temas ettiginizde, bu dogal elektriksel enerji viicudunuza transfer olur.

Basitce soylemek gerek endimizi rahatlatarak topraklama siirecidir.

Bu siireg, viicudun ele e" etmek icin Diinya ile baglanti kurmayi iceren dogal bir siirectir.

Kendini saghk
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Bircok insan,..ﬁjlak ayakla
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Bunun nedeni, Diinya'nin ener;

bagisiklik sistemimizin daha verimli ¢

Topraklama, viicudumuzdaki elektriksel stresi do ‘ ve 6nemli a§||k faydalari saglar.

Arastirmalar, insanlarin Dinya ile iletken bir tema ecirdik manin artmasiyla

kendilerini daha iyi hissettiklerini géstermektedir.
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m FABRIC TEST CERTIFICATE

Wi 02ko-tex com/standand 100

AYDIN TEKSTIL TICARET VE PAZARLAMA A.S Phone: +90 212 549 2060
ikitelli Org. San. Bolg. Mah. Fax: +90 212 549 2059
Eski Turgut Ozal Cad. No:38 Basaksehir - ISTANBUL www.aydintekstil.com.tr
............ MATTRESS FABRICS Test Date : 10.08.2021
GENARAL INFORMATION TECHNICAL DETAILS
Quality Name Composition 1%SLEEPMAKER 26%POLYVIS 73%PES
Design Name X20042 Roll No
Type Of Fabric ORME KUMAS Fabric Width (cm +3) 230
Pattern Code 50004547.01 Weight (gr/m2+%5) |414
Customer PARALEL-BG Finishing
Flat Woven Fabric Pile fabric Knitting Fabric | [Weft Counts /Wales Warp Counts /Courses
[ [ [ 13 11
Laboratory Conditions : Sample is kept 18 hour under below conditions, humidity ( 65 +%5 ), tempature ( 20 +2 )°C
Test Standart : Fabric test are done according to TS 11048 standarts
MARTINDALE ABRASION / EN ISO 12947-2 MARTINDALE - PILLING / EN 1SO 12945-2
YARN BREAK After 2000 Cycle
Results 10000 Results 3
SEAM SLIPPAGE / ......ccceueuuee TENSILE STRENGTH / EN ISO 13934-1(N)
Warp Weft Warp Weft
Results Results
COLOUR FASTNESS TO PHENOLIC YELLOWING / ISO 105-X18 Ph Value / ISO 3071
Results | Results 5,31
BURSTING STRENGTH / ISO 13938-2 COLOUR FASTNESS TO WATER SPOTTING /BS EN 105-E16
Results | 750 Results | 4-5
COLOUR FASTNESS TO LIGHT / BS EN 105-B02 COLOUR FASTNESS TO WATER / EN ISO 105-E01
Results | Results |
COLOUR FASTNESS TO RUBBING/BS EN 105-X12 TEAR STRENGTH / EN I1SO 13937 -2 (N)
Dry Wet Warp Weft
Results 4-5 4-5 Results
COLOUR FASTNESS TO WASHING /BS EN 105-C06 COLOUR FASTNESS TO PERSPIRATION /BS EN 105-E04
Results Colour Staining : Results |Acd Alkali
Change
DIMENSIONAL STABILITY AFTER WASHING 30°C / 1SO 6330 | |DIMENSIONAL STABILITY AFTER WASHING 60°C / 1SO 6330
Results |Length % -10 |Width % -5 Results |Length % |Width %
BS 7177 LOW HAZARD FR- 597-1-2 / 16 CFR1632 BS 5852 MEDIUM HAZARD
Cigarette | |Mathc Crib 5 |
- [ . ‘ : OEKO-TEX® o PG
klwa‘ klwa\ K NDARD 101 ok & - Global Recycled
1SO 9001‘ ' Y 1SO 14001 A 12HTR 11597 HOHENSTEI HTTI - /""-;-, ov‘s \' w,_Standard
AB-0006-YS OHSAS 18001 Testd or hami sulstaces. e ST ucengsafsetfs?#&azuzs

This certificate is published by Aydin Mensucat Laboratory for Aydin Tekstil.All test results in this form are achieved from production sample. We
recommend to our costomers to have our fabrics tested in independent accredited laboratories to make sure the quality of the fabric according
to their standarts.

LABORATORY SUPERVISOR QUALITY MANAGER
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LAB F 04 / 16.03.2020/ Rev No:01
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TEST REFPORT
AYDIN MENSUCAT SANVE TIC A §

Job Mo /Report Mo TR2008845

Date: 7 October 2021

ORGANIZE SAN BOLGESI 14 CAD MO2T MELIKGAZ|

TEL: 03525035401

E-MAIL: gokhan yasani@aydintekstl.com
To the attenti f Gokhan Y

The following sampleds) was (were) submitted and identified by/on behalf of the chent as:

Fage 1of 3

Sample No. Sample Description
A Knitted Fabric in Grey —White {Claimed to be GREY)
Client's reference Mo. TR 20068845
Buyer Mot Provided
Crder Mo. Mot Provided
Madel/Style Mo. Mot Provided
Article Nao. Mot Provided
Age Grade Mot Provided
Manufacturer AYDIN MEMSUCAT
Country of Cirigin TURKEY
Country of Destination Mot Provided
Shipment Date Mot Provided
Fiber Composition Mot Provided
Fabric Weight Claimed to be 420 g/m?
End Uses Mot Provided
Agency Mot Provided
Sample Receiving Date 04 October 2021
Test Performing Period ;04 October 202107 October 2021
Submitted Care Label Instructions : : Mot Provided
Owerall Conclusion See Results

Test Results Flease refer to the next page(s).

FPerformed Test Summary: Selected test(s) as requestad by client against Client's performance standard.
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TEST REPORT .ok Mo.Report No TR2008848 Date:7 October 2021  Page 2 of 3
Test Parameters Result
Physical tests A
Electrostatic properties. Measurement of surface resistivity .

Remarks M = Meets client’s requirement

F = Dioes not mest client's requirement

| = Inconcusive

" = Mo specified reguirement

Maotes: Conclusions on meetfail are based on the test result from the actual sampling of the received sample(s).

Residual sample can be retumed 1o client f requested.

The test resuits relate o the tested Rems only.
Test repodts without 5G5S s2al and authonsed signaturas are Imvalld.

Issued n Istanbul
Signed for and on behalf of
S35 Supervise Gdzetme Etld Kontfrol Senvisler A,

Sibel Aydin Bilal Kilaz
Customer Services Team Leader Customer Services Manager
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TEST REPORT  .Job No./Report No TR2006849 Date:7 October 2021 Page 3of 3

Electrostatic Properties, Measurement of Surface Resistivity
BS EM 1148-1:20068 / O Ohm

Test Method: Atmosphere for conditioning and testing: 23+1%C
Test Conditions: Mo was before test
Requirement by
(A) Surface Resistivity Surface Resistance the Client
1) =5.8 10120 1) =2.93 =107 O
2)=4.1 =102 0 2)=2.07 =10 0
=48 =100 =242 210" 0
4)=42x10120 4) =247 210" 0 Mo Requirement
5)=3.0 =10 0 5} =187 =10"" 0

= F T End of Test Report oo
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E03% appled charsd rich deglclom ruls.

BOE dosc mot verlty authentolty of any Erand Tradesmark of produsis. Buyesrs muct sheok I the product le genuins wikh the Brand Trademank cwmnsr dirsoty.

Unibscs ofhareice clabed the recultc chown in thic fsct report refer only to the campds{c] tected. Unisce further cpecifisd |n an individual oontragt the campleic] refenticn Hms ic 20
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Iin this Test Report besis marked (1) are incheded n the TURKAR Accrediabion Scope of Bils Laboraiony.
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